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ITEM PART QTY. DESCRIPTION
1 0J0077A 2 KNOB, 1/4 TURN GV530 AIRBOX 20
2 0E9373 1 COVER AIRBOX GTV530
3 066849 2 SCREW HHTT M5-0.8 X 16
4 0F6263 1 PUMP, IMPULSE
5 0H7842 8.25FT HOSE 1/4" VITON HIGH TEMP OIL
6 0K1190 1 BRACKET SCAVENGE PUMP
7 048031B 20 CLAMP HOSE BAND SPRING .38
8 0E9371A 1 FILTER AIR HSB MY 2012
9 08563 1" SCREW HHFC M6-1.0 X 12 G8.8
10 051754 2 SCREW HHC M8-1.25 X 12 €8.8
1" 0E9507 8 SCREW HHFC M8-1.25 X 14 W/M10
12 049813 2 NUT HEX M6-1.0 G8 CLEAR ZINC
13 0786438 2 BOLT, CARB MOUNT M6 X 1.0
14 0A5992 2 WASHER LOCK INT M8 SS
15 067890 1 NUT HEX M20-1.5 G8 YEL CHR
16 067198N 1 WASHER, BELV-20 X 2.2
17 0C3032 1 PLATE, FAN GV-990
18 0E9486A 1 FAN, FLYWHEEL GT530,GLS FILLED
19 0E9525A 1 ASSY, FLYWHEEL & RING GEAR 29D
20 045756 4 SCREW HHTT M6-1.0 X 10 YEL CHR
21 0E4998 1 SCREW CONNECTOR
22 0G5762 1 GND POST GROMMET 3/8SQ NYL6-6
23 0G4985A 1 BACK PLATE, GT-530 ZINC
24 051716 1 NUT HEX M5-0.8 G8 CLEAR ZINC
25 0H7598 1 BLOCK GTV530 LP
26 0E9368 2 SPARK PLUG
27 0G5221B 1 ASSY, IGNITION COIL GTV-530
28 0H5218 1 OIL LINE, ENG TO FILTER
29 038750 1 SCREW HHC M6-1.0 X 30 C8.8
30 0H8403 2 CLAMP, OIL LINE
3 066432 4 SCREW HHC M6-1 X 25 SEMS G8.8
32 0H5220 1 OIL LINE, FILTER/COOLER
33 0H5219 1 OIL LINE, ENG TO COOLER
34 0G3662B 8 CLAMP, HOSE OETIKER STPLSS 18.5
35 0F0452F 2 HOSE 3/8"ID 300DEG X 4.5" LG
36 0E9406 1 OIL COOLER, GT530
37 0D3700 3 NUT FLANGE M6-1.0 NYLOK
38 0E7499 2 GROMMET, HORSE SHOE
39 0H5746 1 DUCT OIL COOLER GV530
40 052221 8FT HOSE 5/16 ID TYP1 SNGL HTR
# 048031N 4 CLAMP HOSE BAND .53
42 0H7920 1 ASSY REGULATOR GTV530
43 0C8566 1 SCREW HHFC M6-1.0 X 20 G8.8
4 0H6861F 1 ASSEMBLY, CAP & FLAT DIPSTICK
45 0H9738 1 RESERVOIR OIL
46 030096 2 BARBED STR 1/8NPT X 3/16
47 0C5878 2 SCREW HHSD 1/4-20 X 3/4 JS500
48 082580 1.2FT HOSE, FUEL 3/16 30R7
50 028790 2 LUG PAR SPL N/I 16-14 X .16 CU
51 0A6344 1 BARBED EL 90 1/8NPT X 3/8
52 040976 4 SCREW SHC M8-1.25 X 20 C12.9
53 0E9333 1 MANIFOLD INTAKE GTV530
54 0G8499 1 MIXER GTV530 2V-LP
55 0F0452A 2 HOSE 3/8"ID 300DEG X 16.0"LG
56 0E9471 1 GASKET, MANIFOLD TO CARB/MIXER
57 0H8637 1 GASKET, AIRBOX TO MIXER
58 096290A 2 STUD M6-1.0 X 100 G5 ZINC
59 0G4426A 2 ASSY OIL DRAIN FITTING, ORANGE
60 0G1705 2 SCREW HHFC M6-1.0 X 14 G8.8
61 0E9319 2 GASKET INTAKE GT530
62 0H7726 1 PUMP IMPULSE ROUND
63 0G3840 1 WRAPPER INNER CYL 2 530
64 0H3697 1 WRAPPER VALLEY BOTTOM GV530
65 0G3915A 1
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66 0G3432 2 3/8NPT TO INVTD FLR 3/80D STRT
67 056893 20 SCREW CRIMPTITE 10-24 X 1/2
68 0G9062 4 SCREW BHSC M6-1 X 8MM BLACK
69 0G3839 1 WRAPPER INNER CYL 1 530
70 0C1085 2 SCREW PPHM M3-0.5 X 8
Il 075281 1 SWITCH THERMAL 284F
72 0J0142 2 BARBED TEE 1/4 W ORIFICE
73 0E0393B 1 ASSEMBLY, CAP & DIPSTICK
74 0H3759 1 OIL DRAIN LINE
75 0H3690 1 BRACKET, OIL FILTER ADAPTER MTG
76 0G3386 1 OIL FILTER SUPPORT
7 0C5453 4 SCREW HHTT M8-1.2 X 12 BP
78 0E0361B 1 OIL DRAIN / DIPSTICK TUBE 530
79 0H1315 1 SW OIL PRESS 5PSI 1/8-27 NC
80 070185E 1 OIL FILTER 90 LOGO-OHVI
81 0G4576 1 BRACKET, OIL CHECK TUBE 530
82 0A2110 1 SCREW HWHS 1/4-20 X 1/2 ZYC
83 043790 1 BARBED EL 90 3/8NPT X 3/8
84 022145 3 WASHER FLAT 5/16-M8 ZINC
85 022746 4 SCREW HHC 5/16-18 X 1-3/4 G5
86 0A4456 1 WASHER LOCK SPECIAL 3/8
87 046526 3 WASHER LOCK M10
88 023897 6 WASHER FLAT #10 ZINC
89 0G4260 2 GASKET, EXH BASE, 530
90 0C8565 4 SCREW SHC M8-1.25 X 18 C8.8
91 022129 13 WASHER LOCK M8-5/16
92 0H3606 1 EXHAUST MANIFOLD, GV530
93 0E9369 2 GASKET EXHAUST GT530
94 0G3394 1 EXHAUST FLEX
95 0H3923 2 CLAMP BAND DIA 26-28MM
96 0G3410 5 ISOLATION SPRING
97 0G5221A 1 ASSY, IGNITION COIL GTV-530
98 0G3393A 1 MUFFLER, GV530
99 061906 2 SCREW HHC M8-1.25 X 85 C8.8
100 OH7727 1 CHECK VALVE 1/4NPT X 1/4
101 0E9323 1 STARTER MOTOR GEAR REDUCED 1KW
102 0G4129 1 SHIELD WRAPPER CYL 1
103 0G4695 1FT HOSE 3/8" BRAIDED-WRAPPED
104 0234848 1 BUSHING SNAP SB-1093-937
105 023484D 2 BUSHING SNAP SB-875-11
106 0G3404A 1 WRAPPER, STARTER SIDE GV530
107 0G4130 1 SHIELD WRAPPER CYL 2
108 0G3405A 1 WRAPPER, ENGINE BACK GV530
109 0G3406A 1 WRAPPER, OIL ADAPTER SIDE
110 0H4803 1 COVER OIL LINES
M1 0H7761C 1 FTG BARBED ADPTR 3/8-1/4 NYLON
112 0H4934 1 BLOWER HOUSING ASM GV530
113 0C9997 1 GUARD, FAN 6.5KW HSB
114 0D6147 5 SCREW HHFCS M6-1.0 X 10 G8.8
115 082121A 1 CLIP-J VINYL COAT .375 D
116 043116 2 SCREW HHC M6-1.0 X 12 G8.8
117 022097 4 WASHER LOCK M6-1/4
118 0G3890 1 ASSY GOVERNOR ROD GT530
119 0D9784 1 NUT HEX LOCK M3-0.5 NY INS
120 0D6342 1 BALL STUD, 10 MM
121 043146 2 SCREW HHC M6-1.0 X 10 C8.8
122 0D8591 1 SOLENOID, CHOKE
123 036544 1 PIN COTTER 3/32 X 1/2
124 0J0555 1 CONTROLLER ASSY - 530 ECO GEN
125 043181 1 ROD, CHOKE CONTROL-530 ECO-GEN
126 0A7094 2 SCREW PPHM #4-40 X 1/4 SEMS
127 0G4016 1 BRACKET, CONTROL SUPPORT-530
128 0G3111 1 SCREW HHTT M6-1.0 X 25 ZINC
129 0G3662 2 CLAMP, HOSE OETIKER STPLSS 17.0
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